@) [honder 7/ pprTS CATALOG FOR

SSR SPORT ARTR X

Imprezza.
H No.6704 H No.6706

Manufactured by THUNDERT h"P!//WWW-fhundel'figer.com
Distributed in North America by ACE H hifp://www.acehcbby.ccm



FRONT ASSEMBLY

“porEm

SSR P.1



REAR ASSEMBLY

SSR P.2



CHASSIS ASSEMBLY

SSR P.3




SERVO TRAY ASSEMBLY

Ol

DIFF. ASSEMBLY

PDEIES

sty Me A
rogany T d
- I;:' ) PG
iy |
o {}" LI ey a4
PR & I;.i-"'n | Lo PORSGE
X Phenas " -
POIEN ﬂj{@?? F] - L]

SSR P.4



SSR SPORT ARTR/RTR PARTS LIST

@ / N
_ ;
/ | “‘ 8
CF— CF— 10
AD2002 FR LOWER ARM (2)

AD2001 RR LOWER ARM (2)

AD1531 REAR AXLE

9262 1/10 AIR CLEANER,
DUAL FOAM
0

v

=

~ |92

PD0177 1/10 CLUTCH SHOE/
SPRING, 2 SHOE BLACK

'ﬁ ( S , e gLOXn
@) 0‘ e S L 1
W e > ]
4 (%
" ol e || s &
(4) / (

PD0267 DRIVE CUP PD0271 DIFFERENTIAL SET PD0306 1/10 WHEELS, WHITE
PD0663 1/10 WHEEL SET, GOLD

PD0264 REAR HUB

iy

PD0225 ANTENNA BAG

A\

2
PD0179 1/10 FLYWHEEL,
2 SHOE

@

PD0167 FR TORQUE ROD

(@
v

PD0263 SUSPENSION
HINGE PIN

~ )
(12) (4) LT U
PD0309 1/10 WHEEL COVER, WHITE PD0323 FRONT SHOCK SET  PD0324 REAR SHOCK SET  PD0569 RX BOX/BATT POST  PD0644 2-SPEED CLUTCH BELL
PD0651 1/10 WHEEL COVER, GOLD
SSR P.5

PD0308 1/10 TIRES



SSR SPORT ARTR/RTR PARTS LIST

<
'QI

)

PD0647 2-SPEED METAL PARTS

PD0664 BODY POSTS

PD1016 1/10 ENGINE MOUNT,
PULL-START

PD1386 SHOCK STANDOFF

o | @
%%ﬂ

G0 o

L]

PD6018 REAR AXLE/NUT

PD6025 DIFFERENTIAL GASKET

PD6027 LEXAN BODY,
IMPREZA

PD6029 LEXAN BODY & DECAL
SET, IMPREZA

ALl

LI

PD6030 PAINTED BODY SET,

PD6031 LEXAN BODY,
206

PD6033 LEXAN BODY & DECAL

PD6034 PAINTED BODY SET,
206

PD6035 LEXAN BODY,

i

i = N RCRC,
,; ﬁfg R oa RCRCRG
g o @) (1) 5) RoRCRe

PD6036 DECAL,
CITROEN SAXO

PD6037 LEXAN BODY & DECAL PD6038 PAINTED BODY SET,

SET, CITROEN SAXO

CITROEN SAXO

PD6076 FRONT UPPER ARM

PD6077 DIFF BEARING SET

PD6078 AXLE BEARING SET

SSR P.6



SSR SPORT ARTR/RTR PARTS LIST

& & & e

/

. S

PD6081 SERVO SAVER

TOP PLATE

PD6082 TRANSMISSION BRACE

PD6083 MAIN CHASSIS

PD6084 THROTTLE / BRAKE
LINKAGE

§ N
9 9

9

(@@

(10

(@@

®

@

®
®
&Q

) & &)
S )

IS IS IS
&) &) &)
) S )
) ) )

PD6085 SERVO SAVER PD6086 CENTER MT/BRAKE PD6093 TUNED EXHAUST PD6098 CENTER DRIVE AXLE PD6108 PLASTIC NUT (13), M3 PD6109 SERVO BRACKET SET
LINKAGE SYSTEM
M3 x 10mm (2) M3 x 8mm (7) M3 (4 PD0862 O-RING (10
[ | M3 x 10mm (5) (©) | osmm () M3 x 12mm (2) M3 x 10mm (2) @ | e £4§ | © | 1o |
M3 x 10mm (12) mg X 12mm Ei? M3 x 3mm (4) ms x 12mm Es; o @ O-RING
M3 x 12mm (10) X 14mm 3 x 14mm (4
(| M3 x 14mm (2 [ | 2 X T6mm (6) M4 x 3mm (2) M x 1amm 4 o | gzemme) —= |pooses s (10) |
M3 x 16mm (2) M3 x 34mm (8) M3 x 10mm (14) M3 x 25mm (4) @3mm (4) 1/10 BODY CLIP
M3 x 25mm (8) R5 (5) M3 x 12mm (2) M3 x 34mm (4) J4mm (4) @hﬁﬁﬁﬂmﬂﬂ] PD0878 M3x 10mm (20)
M2.6 x 10mm (2) = M3 x 10mm ) mg x 1gmm % M2 (4) @ @3mm (2) PD0879 M3x 12mm (20)
M3 x 10mm (17 TD | M26(2) BT PHILLIP MACHINE SCREW
Vi x 12mm (2) ({45 12m ) MS x 30mm (2) M3 (8) odmm @ PD08ST MaX6 mm(20)
M3 (24) @}M‘m M3 x 12mm (6) M2 x 10mm (4) @}m M3 x 10mm (4) @}mm M3 x 10mm (10) mﬂmﬂ PD0960 M3X10 mm(20)
PD0278 SCREW BAG PD0389 SCREW BAG SET SCREW

|PD0968 M3X10mm(20)| |E=——| Ppogs3 M3x300H (5) |

BTW PHILLIP TAP SCREW

| PD0972 M4 (20)

NYLON STRAPS

D PD1191 M3x 8mm(20)
PD1192 M3x 10mm(20)

SSR

SPORT ARTR/RTR OPTIONAL PARTS LIST

LOCK NUT CT PHILLIP MACHINE SCREW — @ .
| © | PD0974 o5mm (20) | | | PD1197 M3 x 10mm(20)| ’ = ‘
WASHER BT PHILLIP TAP SCREW
e PD0978 o4mm(20)
PD0979 o7mm(20) | |PD1391 M3x 5mm (20) |
E-CLIP BTW PHILLIP TAP SCREW 9286W AIR FILTER 12/15 WHITE  PD1301 ALUM LOCK NUT, M3BLUE PD1371 TUNED PIPE, SILVER SIB PD1372 TUNED PIPE, BLACK SIB

PD1302 ALUM LOCK NUT, M3 RED

PD1303 ALUM LOCK NUT, M3 PURPLE

SSR P.7



@"‘“‘“’“ SSR SPORT ARTR/RTR SPARE PARTS LIST

AUG 2002

PART# DESCRIPTION NOTE PART# DESCRIPTION NOTE ssn spon'l' An'l'nln'l'n 0?'"0““[ Pnn'l's I-IST
9262 1/10 AIR CLEANER, DUAL FOAM PD0978 | E-CLIP(20), 4mm

AD1531 | REAR AXLE PD0979 | E-CLIP(20), 7mm PART# DESCRIPTION NOTE

AD2001 | RR LOWER ARM PD0983 | NYLON STRAPS 9286W | AIR FILTER 12/15 WHITE

AD2002 | FR LOWER ARM PD1016 | 1/10 ENGINE MOUNT, PULL-START PD1301 | ALUM LOCK NUT(20), M3 BLUE

AD2012 | BUMPER PD1191 | CT PHILLIP MACHINE SCREW, 3X8mm PD1302 | ALUM LOCK NUT(20), M3 RED

AR0170 | FR UNIVERSAL SHAFTS PD1192 | CT PHILLIP MACHINE SCREW, 3X10mm PD1303 | ALUM LOCK NUT(20), M3 PURPLE

PD0167 | FR TORQUE ROD PD1197 | BT PHILLIP TAP SCREW, 3x10mm PD1371 | TUNED PIPE, SILVER SIB

PD0177 | 1/10 CLUTCH SHOE / SPRING, 2 SHOE BLACK PD1386 | SHOCK STANDOFF PD1372 | TUNED PIPE, BLACK SIB

PD0179 | 1/10 FLYWHEEL, 2 SHOE PD1389 | 1/10 FUEL TANK, 75CC

PD0225 | ANTENNA BAG PD1391 | BTW PHILLIP TAP SCREW, 3X5mm

PD0254 | TRANSMISSION CASE PD6003 | PILLOW BALL

PD0259 | SERVO SAVER SET PD6018 | REAR AXLE / NUT

PD0262 | FRONT KNUCKLE PD6025 | DIFFERENTIAL GASKET

PD0263 | SUSPENSION HINGE PIN PD6027 | LEXAN BODY, IMPREZZA

PD0264 | RR HUB PD6028 | DECAL, IMPREZZA SSR

PD0267 | DRIVE CUP PD6029 | LEXAN BODY & DECAL SET, IMPREZZA

PD0271 | DIFFERENTIAL SET PD6030 | PAINTED BODY SET, IMPREZZA

PD0278 | SCREW BAG PD6031 | LEXAN BODY, 206

PD0306 | 1/10 WHEELS, WHITE PD6032 | DECAL, 206

PD0308 | 1/10 TIRES PD6033 | LEXAN BODY & DECAL SET, 206

PD0309 | 1/10 WHEEL COVER, WHITE PD6034 | PAINTED BODY SET, 206

PD0323 | FR SHOCK SET PD6035 | LEXAN BODY, SAXO

PD0324 | RR SHOCK SET PD6036 | DECAL, SAXO

PD0389 | SCREW BAG PD6037 | LEXAN BODY & DECAL SET, SAXO

PD0569 | RX BOX/BATT POST PD6038 | PAINTED BODY SET, SAXO

PD0644 | 2-SPEED CLUTCH BELL PD6076 | FR UPPER ARM

PD0646 | 2-SPEED SPUR PD6077 | DIFF BEARING SET

PD0647 | 2-SPEED METAL PARTS PD6078 | AXLE BEARING SET

PD0651 | 1/10 WHEEL COVER, GOLD PD6079 | RR SHOCK TOWER

PD0663 | 1/10 WHEEL SET, GOLD PD6080 | FR SHOCK TOWER

PD0664 | BODY POSTS PD6081 | SERVO SAVER TOP PLATE

PD0862 | SILICONE O-RING PD6082 | TRANSMISSION BRACE

PD0866 | 1/10 BODY CLIP PD6083 | MAIN CHASSIS

PD0878 | BT PHILLIP MACHINE SCREW(20), 3X10mm PD6084 | THROTTLE / BRAKE LINKAGE

PD0879 | BT PHILLIP MACHINE SCREW(20), 3X12mm PD6085 | SERVO SAVER LINKAGE

PD0881 | SET SCREW(20), 3X6mm PD6086 | CENTER MT / BRAKE

PD0960 | SET SCREW(20), 3X10mm PD6093 | TUNED EXHAUST SYSTEM

PD0968 | BTW PHILLIP TAP SCREW, 3X10mm PD6098 | CTR DRIVE AXLE

PD0972 | LOCK NUT(20), M4 PD6108 | PLASTIC NUT(13), M3

PD0974 | CLUTCH BELL WASHER PD6109 | SERVO BRACKET SET

SSR P.8



O Ihunder
Tioer

1. 6061T6 ANODIZED ALUMINUM CHASSIS

2. COMPOSITE SHOCK TOWERS, FRONT/REAR

3. LARGE CAPACITY, OIL FILLED, COMPOSITE SHOCKS
4. EXTRA LONG SUSPENSION ARM

5. ADJUSTABLE FR/RR CAMBER

6. PRO-15BX PULL START ENGINE WITH TUNED PIPE
7. 2-SPEED TRANSMISSION

8. SHAFT DRIVEN, 4WD DRIVE TRAIN

9. DISC BRAKE SYSTEM

10. DURABLE GEAR DIFFERENTIALS, FRONT/REAR B iuhoons.
11. REGULATION SIZE, 75CC FUEL TANK B icaystyles:
12. SEALED, LARGE RECEIVER BOX Saxo

13. QUICK CHANGE RECEIVER BATTERY CLIP 206

14. RALLY STYLE WHEELS & TIRES Imprezza.

Specifications:
Length: 390mm
Width: 260mm
Height: 160mm
Wheelbase: 275mm
Weight: 1800g, dry

BX(P) pull-start engine.
rmance manifold & tuned pipe.

8 9 12 13 14

sl ey

600cc ik
PRO-15BX(P) . 4

Fuel Bottle

ApY 10 RUN PRO-15BX(P)

IMPREZZA
ARTR HNo.6704-F
RTR HNo0.6704-ACF4

ARTR EINO.6705-F
RTR EINO.6705-ACF4

ARTR EINO.6706-F
RTR ENO.6706-ACF4

2-CHANNEL RADIO _J

Hex Driver Set No.1103

Z

No.1261
600cc
Fuel Bottle

No1266
300cc
Fuel Bottle

ENGINE SERIES

No0.9460 EVO-12
No.9462 EVO-15

No.9461 EVO-12X
No0.9463 EVO-15X

N0.9464 EVO-12(TH)
N0.9466 EVO-15(TH)

N0.9465 EVO-12X(TH)
N0.9467 EVO-15X(TH)

3.0mm 2.5mm 2.0mm 1.5mm




